Pump module (exploded in Figure 2)

Front of the pump
Rear of the pump

A
E
R

Figure 1 - Exploded view of the ESDP12 pump

6 ESDP12, ESDP30 and ESDP30A Scroll Pumps Maintenance Manual



T o
= 2
o g
2 o
E E
. o
E E
3 3
0 n
o
cp
==
° B
&
© o
L

F

R

Figure 2 - Exploded view of the ESDP12 pump module

ESDP12, ESDP30 and ESD30A Scroll Pumps Maintenance Manual



A[qQuuasse 1030U1 71 JIST 2 jO MIA [euonaag - ¢ aandiy

t-v€ G‘D‘@

ch-ve

Q)5

L-ve

Ol-ve

VNS

g8-vE

Alquesse ojow oy Jo Jeay
Ajquasse Jojow ay} o uoi4

H
4

ESDP12, ESDP30 and ESDP30A Scroll Pumps Maintenance Mannal



SUOBIUALIO [B3S A1) MOYS 0] SBULIEaq PUE JJeYs ueId ‘S[[0Id5 ZTJST V3 JO MITA [EUONDRG - b amByg

anpow dwnd ayj joJeay Y
anpowi dwnd ey jo uoud 4

153 8¢ 0¢ 2 91 S L 0¢ 61 Bl

N \ N
| \
N\ , ////Z .
LR N it 77
I_ Ty e R -%u r @
e T
77 D R i HES | “
,7 Si
<9 oe I¢ 4 _—._.. Qw_ _m m_ ) Lk
A A

ESDP12, ESDP30 and ESD30A Scroll Pumps Maintenance Manual



NuPl:\rI;er Description Oty SP:Z:Z:::I;) °" 1 Item Number
1 Base 1
3 Dowel 4
4 Rear fixed scroll 1 A710-02-013
5 Orbiting scroll 1 A710-02-015
6 Front fixed scroll 1 A710-02-014
Cover plate 1
Tip seal 1 246
Tip seal 1 2% 6
i0 Tip seal 1 2#,6
11 Tip seal 1 2# 6
12 Fan cover 1 A710-02-024
13 Front fan 1 A710-02-017
14 Parallel key 1
15 Plain washer 1
16 Crank shaft 1 A710-02-012
17 Grease seal 16 i.d. 1 1
18 Needle bearing 1 p
19 Shaft seal 16 i.d. 1 1
20 Grease sea] 24 i.d. 2 1
21 Needle bearing 1 pair 2
23 ‘O’ ring 1 1
24 Inlet flange 1 A710-02-018
25 ey ring 1 A710-02-027
26 Outlet flange 1 A710-02-019
27 Cover plate 1
28 Shaft seal 20 i.d. 1 1

* Included in kit

2 as part 101

# Included in kit 2 as part 103

Table 1 - ESDP12 parts list

10

ESDP12, ESDP30 and ESDP30A Scroll Punips Maintenance Manual



N:;\l;:er Description Qty Sp:;esselc‘i;(lsy) °" | Ttem Number
29 Rear fan 1 A710-02-016
30 Bearing case 1 2"

31 Ball bearing 1 2*

32 Spacer 1

33 Parallel key 1

34 Motor assembly 1 4
34-1 Stator 1 4
34-2 Hours meter 1 4 A710-03-022
34-3 Shaft 1 4
34-4 Key 1 4
34-5 Front bearing 1 2,4
34-6 Coupling cover i 4
M7 Lifting handle 1 4
34-3 Rotor 1 4
34-9 Hex head bolt 4 4
34-10 Motor end-plate 1
34-11 Spring washer 2
34-12 Rear bearing 1 2,4
34-13 Washer 1

35 Inner race 3 3

3z O ring 6 3

38 Needle bearing 3 3

39 Crank pin 3 3

40 Spacer sleeve 3 3

41 Spacer sleeve 3 3

42 Ball bearing 6 3

44 Outlet valve guide

* Included in kit 2 as part 102

Table 1 - ESDP12 parts list {continued)

L5DP12, ESDP30 and ESD30A Scroll Pumps Maintenance Manual

11



N::-lrlier Description Oty SPZ:::;? T 1 Jtem Number
45 Outlet valve spring 1 1
46 OQutlet valve stem 1 1
48 ‘O ring 1
49 Nut 1
50 Plug 1
51 Washer 1
53 Coupling element 1 A710-02-023
54 Coupling hub 1
58 Inlet screen 1 A710-02-021
61 Dome head screw Mé x 12
62 Cap head screw Mé x 16 2
63 Cap head screw M6 x 16 12
64 Cross head screw M5 x 8 4
65 Cap head screw M5 x 12 3
66 Cross head bolt M3 x 4 6
67 Cross head bolt M4 x 5 6
68 Cross head bolt M5 x 8 3
71 Plain washer Mé 4
72 Hex head bolt M10 x 25 4
73 Washer M10 4
75 Grub screw 1
101 Tip seal (clockwise) 1 2
102 Bearing kit 1
103 Tip seal (anticlockwise)
104 Crank pin assembly 3

Table 1 - ESDP12 parts list {continued)

12

ESDP12, ESDP30 and ESDP30A Scroil Punmips Maintenance Mannal




Pump module (exploded in Figure 6)

Front of the pump
Rear of the pump

A
3

R

Figure 5 - Exploded view of the ESDP30 pump

ESDP12, ESDP30 and ESD30A Scroll Pumps Maintenance Manual

13



ampow dumd gedgsd sy jo mata papojdxg - 9 sy

A\

| U

N\
[y
<

oC

——— e ———

gnpow duind &y} o Jeay
8|npow dwnd sy) Jo juo.y

d
4

ESDP12, ESDP30 and ESDP30A Scroll Pumps Mainienance Marnugl

14



(umoys J030w dseyd-¢) A[quasse 100w OEJIST I JO MIIA [RUONDAG - £ 3anSBig

Ayguiasse J0jow sy) jo Jeay
Alquasse J0j0w ay) o U0

i
Z-vE
e-v¢
Z-ve
p-pg
@ I W S
OL-p¢ !
lllllll"!'f -
- _ ~ 9-v¢
6-ve
8-¥¢
L-v8

H
E

15

ESDP]12, ESDP3(tand ESD30A Scroil Pumps Maintenance Manual



SUOLRIIALIO [235 5} MOYS 0} STuLIeaq pue jjeys Jurexd ‘S[0195 0¢d (1S 33 JO MIIA Jeuondag - g arndiy

fQwesse Jojow 8yl jo Jesy Y
Aqwasse rojow ayi jo uoiq 4

col
S9 le 0 B8 0Z 1z 91 2T S 12 oe Gl 8t
0\ \
LK D
. ERVARE
T v @ :
l_ N f @ i
_ _-lr-.ﬂ///r//f _ I_ _ _ _ i _ r | ' @
] N\
m 222\

Si

|
N N
/

v i ot g8 & 9 i
_ll_ll_ r_.||._

eol LOL

ESDP12, ESDP30 and ESDP30A Scroll Pumps Maintenance Mannal

16



dwind ay; jo Jeey
dwnd ay} o juoi4
{01 a:nbi4 vl papojdxa) ejnpow dwn

d
E]
Y

dumd v0e s o J0 mata papordxy - ¢ 2By

17

ESDP12, ESDP30 and ESD30A Scroll Pumps Maintenance Manual



Figure 10 - Exploded view of the ESDP30A pump module

53
Q
EE
L @
a v
L
& w
—
£ g
g o
E E
T o
£ £
o 5
E\_
@
o
[T S

£
R

18

ESDPI2, ESDP30 and ESDP30A Scroll Pumps Maintenance Marual



(usmoys 100w aseyd-g) A[quiasse 1030W YOEIASH W JO M3lA [euondag - 11 sindiyg

Alquegsse Jojow 2y JO Jedy
AlQuiesse 10)0WW 8y} Jo Juoi4

1-ve
z-ve
ﬂ—'
¢-ve
z1-ve
S b-ve
Lope — g
\ T} \ |
oL-ve | \ I
\ 2 n —7/ ore
6-¥¢

g-ve
P 4

H
|

19

ESDP12, ESDP30 and ESD30A Scroll Pumps Maintenance Manual



SUONEBIISLIO [e3s L MOYS 0} SBULIEaq PUR JJeYS YURLD ‘S[[019S YOCJCISH W) JO MITA [RUOLIG - 7] 31nB1g

Alquesse 100w ey jo 1By o
Algwasse tojow oy jo uoss 4

[As]}

]

59 lE 0€ 82 Oz 12 9 ez S 1 o0¢ 61 8l

VSIS XY

£t
/ AN : '

7

— NI A

N

Al =

/
©

N = —H S
H_ o 000

/

[=lv[s]

LTIV ITN

t0ol L0l

ESDP12, ESDP30 and ESDP30A Scroll Pumps Maintenance Marnual

20



N Part Description Qty Spares kit(s) or Item Number
umber ESDP30[ESDP30A]  assembly
1 Base 1 1
3 Dowel 4 4
4 Rear fixed scroll - ESDP30 1 - A710-03-013
4 Rear fixed scroll - ESDP30A - 1 A710-03-113
5 Orbiting scroil 1 1 A710-03-015
6 Front fixed scroll - ESDP30 1 - A710-03-014
6 Front fixed scroll - ESDP30A 1 A710-03-114
7 Cover plate 1 1
8 Tip seal 1 1 2% 6
9 Tip seal 1 1 2% 6
10 Tip seal 1 1 2#.6
1 Tip seal 1 1 2#,6
12 Fan cover 1 1 A710-03-024
13 Front fan 1 1 A710-03-017
14 Parallel key 1 1
15 Plain washer 1 1
16 Crank shaft 1 1 A710-03-012
17 Grease seal 20i.d. 1 1 1
18 Needle bearing 1 1 2
19 Shaft seal 20 i.d. 1 1 1
20 Grease seal 30i.d. 2 2 1
21 Needle bearing 1 pair 1 pair 2
22 Spacer sleeve 1 1
23 ‘O’ ring 1 1 1
24 Inlet flange 1 1 A710-03-018
25 ‘O’ ring 1 1 A710-03-027
26 Qutlet flange - ESDP30 1 - A710-03-019
26 Qutlet flange - ESDP30A - 1 A710-03-119
* Included in kit 2 as part 101
# Included in kit 2 as part 103
Table 2 - ESDP30/ESDP30A parts list
ESDPI12, ESDP30 and ESD30A Scroll Pumps Maintfenance Manual 21




N:;rl:er Description ESDPB(?t};‘;DPSOA Sp:;i:l:(l? or Item Number
27 Cover plate 1 1
28 Shaft seal 26 i.d. i 1 1
29 Rear fan 1 1 A710-03-016
30 Bearing case 1 1 2%
31 Ball bearing 1 1 2*
33 Parallel key 1 1
34 Motor assembly 1 1 4,5
34-1 Stator 1 1 4,5
34-2 Hours meter 1 1 4,5 A710-03-022
34-3 Shaft 1 1 4,5
34-4 Key 1 1 4,5
34-5 Front bearing 1 1 2,4,5
346 Coupling cover 1 1 4,5
34.7 Lifting bolt 1 1 4,5
34-8 Rotor 1 1 4,5
349 | Hex head bolt 4 4 4,5
34-10 Motor end-plate 1 1 4,5
34-11 Spring washer 1 1 4,5
34-12 Rear bearing 1 1 2,4, 5
35 Inner race 3 3 3
36 Cover plate 3 3
37 "0 ring 6 6 3
38 Needle bearing 3 3 3
39 Crank pin 3 3 3
40 Spacer sleeve 3 3 3
41 Spacer sleeve 3 3 3
42 Ball bearing 6 6 3
43 Spring 1 - 3 A710-03-029
44 Outlet valve guide i -
44 Outlet valve cover - 1

* Included in kit 2 as part 102

Table 2 - ESDP30/ESDP30A parts list (continued)

22 ESDP12, ESDP30 and ESDP30A Scroll Pumps Maintenance Manual



N:;rl:er Description ESDPS(?:.’.YSDP30A SP:::F;::]? °T | Item Number
45 Outlet valve spring 1 1 1
46 Qutlet valve stem 1 1 1
47 'O’ ring - 1 1
48 'O’ ring - 1
49 Cap head screw M4 x 10 - 4
50 Plug 1 1
51 Washer 1 1
53 Coupling element 1 1 A710-03-023
54 Coupling hub 1 1
58 Inlet screen 1 1 A710-03-021
59 Circlip 1 1
60 Dome head screw M4 x 10 - 3
61 Dome head screw M6 x 12 4 4
62 Cap head screw M6 x 16 2 2
63 Cap head screw M8 x 22 12 12
64 Dome head screw M5 x 8 4
65 Cap head screw M5 x 12 3 3
65 Cross head bolt M3 x 4 6 6 3
67 Cross head bolt M4 x 5 6 6 3
68 Cross head bolt M5 x 8 3 3 3
69 Plug 1 -
71 Plain washer Mé 4 4
72 Hex head bolt M10 x 25 4 4
73 Washer M10 4 4
74 Nut 4 4
75 Grub screw 1 1
76 Hex-head bolt M10 4 4
77 Washer 4 4
101 Tip seal (clockwise) 1 1 2
102 Bearing kit 1 1 2
103 Tip seal (anticlockwise) 1 1 2
104 Crank pin assembly 3 3 3

Table 2 - ESLOP30/ESDP30A parts list (continued)
ESDP12, ESDP30 and ESD30A Scroll Pumps Maintenance Manual 23



3 SPARES KITS AND ASSEMBLIES

Note: Spare parts for the pumps are listed in Tables 1 and 2 (see Section 2).

The spare assemblies and kits are listed in Table 3 and the contents of these assemblies and kits
are listed in Tables 4 to 7. Use the service kits to service the pump every year, as follows:

s  Use the Minor Service Kit only to service the pump at the end of the first, third, fifth and
every subsequent ‘odd’ year of operation.

s Use the Major Service Kit together with the Minor Service Kit to service the pump at the end
of the second, fourth, sixth and every subsequent 'even’ year of operation.

*  Use the Tip Seals Kit to replace the tip seals at any time, if there are signs of tip seal wear.

The motor bearings kit (Item Number A710-03-805) and the flexible coupling kit (Item Number
A710-03-806) are upgrade kits. If required, use the ESDP30A Retrofit Kit (Ttem Number
A710-03-028) te reconfigure an ESDP30A pump so that the pump outlet is next to the pump inlet,
as on the ESDP30 pump. Use these kits as described in the instructions supplied with the kits.

Kit/assembly| _ . Item Number Refer to
Kit
Number * ESDP12 ESDP30 | ESDP30pA | Table
1 Minor Service Kit AT710-02-820 | A710-03-820 { A710-03-821 4
2 Major Service kit - A710-02-800 | A710-03-800 | A710-03-800 5
3 Crank Pin Kit A710-02-006 | A710-03-006 | A710-03-006 6
4 Motor assembly: 1-phase | A710-02-010 | A710-03-010 | A710-03-010 #
5 Motor assembly: 3-phase - A710-03-011 | A710-03-011 #
6 Tip Seals Kit A710-02-026 | A710-03-026 | A710-03-026 7

* Table 1 or 2 reference. # The component parts of the motor assembly are shown in Figures 2, 6 and 10.

Table 3 - Kits and spare assemblies

Part .. Qty
Number Description
ESDP12 | ESDP30 | ESDP30A

17 Grease seal 1 1 1

19 Shaft seal 1 1 i
20 Grease seal 2 2 2
23 Stator ‘O’ ring 1 1 1

28 Shaft seal 1 1 1
44 Qutlet valve guide - 1 -
45 Outlet valve spring 1 1 1
46 QOutlet valve 1 1 1
48 Exhaust flange ‘Q’ ring 1 - -

- Grease syringe and grease 1 1 1

Table 4 - Contents of the Minor Service Kit
ESDP12, ESDP30 and ESD30A Scroll Pumps Maintenance Manual 25



Part Number Description Qty
18 Needle bearing 1
21 Needle bearing 1 pair
345 Front bearing 1
34-12 Rear bearing 1
1 Tip seal (clockwise) 1
102 Bearing kit 1
103 Tip seal (anticlockwise) 1
Table 5 - Contents of the Major Service Kit
Part Number | Description Qly
ESDP12 ESDP30/30A
35 Inner race * 2 1
37 ‘O’ ring 4 2
38 Needle bearing 2 1
39 Crank pin * 2 1
40 Spacer sleeve * 2 1
41 Spacer sleeve * 2 1
42 Ball bearing * 4 2
66 Cross head bolt M3 x 4 4 2
67 Cross head bolt M4 x 5 4 2
68 Cross head bolt M5 x 8 * 2 1
104 Crank pin assembly * 2 1
* Parts 35, 39 to 42 and 68 are supplied assembled into part 104.
Table 6 - Contents of the Crank Pin Kit
Part Numnber Description Qty
8 Tip seal 1
9 Tip seal 1
10 Tip seal 1
1 Tip seal 1

Table 7 - Contents of the Tip Seais Kit

ESDP12, ESDP30 and ESDP30A Scroll Pumps Maintenance Manual



	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20

